SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02B

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RBO Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.10 48

1 Spectrum Emission Mask

Mode Sweep

6L

Count 100/100
1

RefLevel 30.00dBm  Offset 210 dB

Made Sweep

s6L

Count 100/100

pectrum Emission Mask
Ches

2 Result Summar

Center 816.50 MHz

TxPower 23.15dBm
Tx Bandwidth 5.000 MHz

54

REW 50.000 kz

Limit ChecH
pe2on
20 diten o o
i
10 L 0
0 |
3
10 — 10 s
Iy
30 '. T
I
a0 40 dBiny s
fid /
50 dBm . . t ¥ B
W I i1
%0 L L | , [ ! . it |
IR T g petony B e el SRR | | Iesevss o
CF £16.5 MHz 5005 pts. 5 MHz/’ Span 15.0 MHz || [CF B21.5 MHz. .5 MHz/ Span 15.0 MHz

2 Result Summa;

Center 821.50 MHz

Tx Pawer 23.35 dBm
Tx Bandwidth 5.000 MHz

7500 WiHz 2538 Mz 100,000 ke B13.926 25 MHz +13.64 db 36 7500 Wi 2538 M 100,000 ki 817.60027 MHz
2538 MHz 2500 MHz 300,000 Hz 81399116 MHz -27.50 dBm 50,65 dB o3 My 3500 M 200000 Ha 18.975 36 MHz
Y500 Mz 2538 Mz 300,000 Hz 815.02314 MHz 3178 dBm -107.33 B oo e 200001 82401938 MHz
2538 WHz 7.500 Mz 100,000 kHz 820.26996 MHz -57.29 dBm -80.94 48 2.538 MHz 7.500 Mz 100.000 kHz 824.03955 MHz

REW 50.000 kHz

07:27:06 BN 11/06/2024

11:05:13 B 11/01/2024

Lowest MASK / Full RB

Highest MASK / Full RB

RefLevel 30.00dBm  Offset 2,10 dB

6L

Mode Sweep

Ref Level 3000 dBm  Offset 2.10 8 Mode Sweep saL
Count 100/100 Count 100/100
ipanmtr :
Limit Chee
p<200
20 dti
10 0
w Lt oo renmn

0 - 1
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‘ | |

10 T T 10 s f T

| 1 ! !

1 !
a0 T
- fruna,
ks N SOPLL i M B VI

-0 ey =y 40 dBor ’Y"M,,-\w” et \‘Q,_‘_
5 ] o, .
50 dBm L S
_—
CF816.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz || [CF 821.5 Mz 5005 pts. 5 MHz/ Span 15.0 MHz

2 Result Summar

~7.500 MHz
538 MHz
500 MHz
2.538 MHz

2538 MHz
-2.500 MHz
2538 MHz
7.500 MHz

Center 816.50 MHz

100.000 kHz
300.000 Hz

100000 kHz

TxPower 23.48 dBm
Tx Bandwidth 5.000 Mi

8 z
813.97122 MHz
819.02126 MHz
819.058 20 MHz

43 dBm
-42.03 dBm
-38.35 dBm
-21.37 dBm

REW 50.000 kz

-10.43 db
-22.03 dB
-18.35dB

-8.37dB

db
-65.51 dB

7,500 MHz
2538 MHz
2500 MHz
2538 MHz

Center 821.50 MHz

TxPawer 23.57 dBm
Tx Bandwidth 5.000 MHz

2538 Mz

500 MHz
2.538 MHz
7.500 MHz

100.000 kHz
300.000 Hz
300.000 Hz

100.000 kHz

96045 MHz

-2437 dBm

B18

818.97912 MHz
824.01637 MHz
824.101 70 MHz

REW 50.000 kHz

-11.37 dB
-20.98 dB
-16.15 dB

-7.93 dB

10:56:03 PM 11/01/2024

11:04:32 PM 11/01/2024

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A8-9 of 19




e%FCC RADIO TEST REPORT Report No. : FG422321-02B

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / QPSK
Lowest MASK / 1RBO Highest MASK / 1IRBmax

s6L

Ref Level 30.00dBm  Offset 2.10 dB Mode Sweep Reflevel 300008m  Offset 2.10dB Mode Sweep
Count 100/100
1 Spectrum Emi pectrum Emission Mask
it Chec ;
20 db -
N
10 F t
a | | l
1 P
A\
/4
1 0
o P —
| /
=
0 fr ~ L
a0 - 40 dBm
i el
t g T B oo
k¥ | g
AT L . . Wl g
WA [T R NN IR (| SO AN M m"ﬂu“/“‘ PR B A
CF 816.5 MHz 5005 pts Span 15.0 MHz | | |CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summa 2 Result Summa

Center 816.50 MHz REW 50.000 kz Center 821.50 MHz

7.500 MHz 2538 MHz I 815.96646 MHz -47.14 dB

7500 MHz 2538 MKz 100.000 kHz
2538 MHz -2.500 MHz 818.98928 MHz . -108.38 dB -65.78 dB

813.9 z B Bm -31.78 di
-2.538 MHz -2.500 MHz 300,000 Hz £13.99041 MHz -30.62 dBm -53.52 dB

1062 d8
2500 MHz 2538 MHz 300000 bz 812.02540 MHz -84.85 dBm -107.75.d8 6485 d 2500 MH. 2538 MH 824036 31 MHz 5295 0B 10338
2538 WMz 7.500 Mz 100,000 khz 820.09285 MHz -58.45 dBm -81.35d8 238 M 2 en0 Mt £24.039 55 MHz g 89 4B 23048
- I S el [ o 2men

10:57:25 BN 11/01/2024 11:05:56 B 11/01/2024

Lowest MASK / Full RB Highest MASK / Full RB

Ref Level 30.00 dBm  Offset 2.10 dB Mode Sweep SGL Ref Level 30.00d8m Offset 2.10dB Maode Sweep S6L
Count 100/100 Count 100/100
y
cr
20
10 10
B R e | ey A A e A
a - T
[ | |
10 / !
] 10 di f !
/ | { .
r N i o
W
30 ; My, ’ Ry L
o —— el e
0 o ’ 8 e 40 dBor T et
el ™ ad
. -
50 dmm<— (| 59 ﬁ” ]
o
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summa
Center B16.50 MHz Tx Power 22.96 dBm REW 50.000 kHz Center 821.50 Mz TxPower 2299 dBm
Tx Bandwidth 5.000 MHz Tx Bandwidth 5.000 MHz
7500 MHz 2538 MHz 100,000 kHz 813.907 59 MHz -23.79 dBm .. dg 7.500 Mz 2538 Mz 100,000 kHz B18.88894 MHz -23.40 dBm -46.38 dB -10.40 dB
-2.538 Mz 2500 MHz 300.000 Hz 813.97724 MHz -37.33 dBm g 2538 MHz 2500 MHz 300000 Hz 818.99417 MHz -39.56 dBm -62.55 dB -19.56 dB
2500 MHz 2538 MHiz 300,000 Hz 819.00320 MHz -37.97 dBm - 2.500 MHz 2538 MHz 300,000 Hz 82403330 MHz -37.59 dBm -60.57 dB -17.59 dB
2538 WMHz 7500 Mz 100,000 iz 819.06441 MHz -21.80 dBm 3538 MHs 7500 Miiz 100.000 ke 824,101 70 MHz 2130 dBm 4428 dB -8.30 dB
eacy [ & Pt

10:56:05 PM  11/01/2024 11:06:35 P 11/01/2024

TEL : 886-3-327-3456 Page Number : A8-10 of 19
FAX . 886-3-328-4978



e%FCC RADIO TEST REPORT Report No. : FG422321-02B

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM
Lowest MASK / 1RBO Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2,10 d8 Mode Sweep Ref Level 30.00 dBm  Offset 2.10dB Mode Sweep SGL
Count 100/100
1 Spectrum Emi pectrum Emission Mask
g s Limit Chec :
20 dbi "
0 f |
a - I
| |
10 - ! 10 l“
VY /
1 |
b
30 1 N A
a0 40 dbm
\‘.I
50 dBm- T
3 i
1 ol . . S
§ reond W A s E = - - S LY P I
e et it LS ARUREAEL Y ASRPRPRIN | | Mo v AR R S MY o CAET R T S
8165 Mz 5005 pts Span 15.0MHz || |6F 8215 Mk 5005 pts HT Span 15.0 MMz
2 Reault Summa, P —

Center 821.50 MHz TxPawer 21.65dBm
Tx Bandwidth 5.000 M)

Center 816.50 MHz TxPower 21.88 dBm REW 50.000 kz
Tx Bandwidth 5.000 MHz

7500 WHz 2538 MHz 100,000 kHz §13.954 23 MHz -16.41 dBm -38.28.d8 7.500 MHz 2538 Miiz T 818.93557 MHz -58.47 dBm -80.12 dB -45.47 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.99831 MHz -33.68 dBm -55.55 dB -13.68 dB 2538 MHz -2.500 MHz B18.96633 MHz -84.79 dBm -106.44 dB -64.79 dB
2500 MHz 2538 Mz 300,000 Hz 81903217 MHz -8431 dBm -106.18 dB 6431d8 2500 MHs 2538 MH: 824.022 39 MHz 30145 dBm -5210 dB 10,35 dB
2538 MHz 7.500 Mz 100,000 kiiz 820.23267 MHz -58.38 dBm -80.26 48 4532 8 2538 MHz 7.500 Mz 824.03955 MHz -14.08 dBm 3573 dB -1.08 dB

- [ oy e eacy (R e

10:59:27 BM 11/01/2024 11:07:87 B 11/01/2024

Lowest MASK / Full RB Highest MASK / Full RB

| e =]
-

Ref Level 3000 d8m  Offset 2,10 d8 Mode Sweep saL Reflevel 30.00dBm  Ofset 2,10 JB Mode Sweep
Count 100/100 Count 100/100
:
cr
20
10 0
Pt T
a [‘ =
| I
10 i ‘ 1008 i i
! 4 / b
5 i \
20 1k, / um
G §
[ — 1"41 k!
) o e nte ] S P
40 T s 40 dBny p—— —rrowe
5udar‘rH.v~“ -
K
CF B16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CF 821.5 MHz 5005 pts H. Span 15.0 Mz

2 Result Summar

Center 816.50 MHz TxPower 22.00 dBm Center 821.50 MHz Tx Pawer 22.06 dBm

Tx Bandwidth 5.000 MHz

Tx Bandwidth 5.000 MHz

~7.500 MHz 2538 MHz 100,000 kHz §13.941 79 MHz -22.69 dbm 7.500 MHz 2538 Miiz 100.000 kHz B18.941 79 MHz -23.43 dBm -45.45 dB -10.43 dB
-2.538 Mz 2500 MHz 300.000 Hz £13.99417 MHz -39.65 dBm 2538 Mz 2,500 MHz 300000 Hz 818.99831 MHz -38.81 dBm -60.88 dB -18.81dB
2500 MHz 2538 MHz 300,000 Hz 819.02013 MHz -41.35 dBm 2.500 MHz 2538 MHz 300,000 Hz 82401637 MHz -38.94 dBm -61.00dB -18.94 dB
2538 WMHz 7500 Mz 100,000 iz 819.04887 MHz -22.46 dBm 3538 MHs 7500 Miiz 100.000 khHz £24.051 98 MHz 2152 dBm 4359 dB 852 dB
eacy [ £ Ep
10:58:46 PM 11/01/2024 11:07:16 B 11/01/2024

TEL : 886-3-327-3456 Page Number 1 A8-11 of 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST RE

PORT

Report No. : FG422321-02B

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

2 Result Summar
Center 816.50 MHz Tx Pawer

Tx Bandwidth 5.

100.000 kHz B13.: z
300,000 Hz 813.99342 MHz
300.000 Hz 819.021 26 MHz

100,000 kHz 822.00992 MHz

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

538 MHz
500 MHz
2538 MHz
7.500 MHz

-15.95 dBm
-34.52 dBm
-85.03 dBm
-59.77 dBm

REW 50.000 kz

-37.32 dB
-55.89 dB
-106.41 dB8
-81.154d8

145248
6503 dB
6.7 dB

Ref Level 30,00 dBm  Offset 2.10.dB Mode Sweep saL Ref Level 30.00dBm  Offset 2.10 dB Mode Sweep S6L
Count 100/100 Count 100/100
pectrum Emission 1
Limit Chec
ot
20 dbi
f M
| [ 1
10 . 10 |
| |
0 ! I\ |
| |
10 4 10 dir H T
! [
0
| \
30 i ] ¢
] I
-40 40 dBrv ‘I"I
Ffr‘ i
50 dBm f B \
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0 gt S ) Nk
NS e Al e e o ot T AT T
8165 Mz 5005 pts Span 15.0MHz || |6F 8215 Mk HT Span 15.0 MMz

2 Result Summa;
TxPawer 2131 dBm
Tx Bandwidth 5.000 MHz

81836040 MHz
818.96407 MHz
824.006 21 MHz
824.039 55 MHz.

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

T M Ready mm = 8
11:00:08 PM  11/01/2024 11:08:38 PM  11/01/2024
Ref Level 30.00 dBm  Offset 2.10 dB Mode Sweep SGL Ref Level 30.00dBm  Offset 2.10dB Mode Sweep SGL
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 1 Pwr
it Chee
Peasa
10 10
" ‘,-~w- SN, T v SN vy Pyt e I A
| | |
10 10
i
| | l
. f [ kN
E T ; oy
e e, e
- PP T = Frwmietang 40 dbor U e ey
| Mo i T
S0t | g | |50 e .
o
e
CFE16.5 MHz 5005 pts 5 M/ Span 15.0 MHz || cF 821.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz

2 Result Summar
Center 816.50 MHz TxPower 21.40dBm

Tx Bandwidth 5.000 MHz

REW 50.000 kz

11:00:4% PM 11/01/2024

-7.500 MHz 2538 MHz 100.000 kHz 813.87339 MHz -25.61 dbm 47.01 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.98928 MHz -43.90 dBm -65.30 dB
2500 MHz 2538 MHz X 819.003 20 MHz -38.90 dBm -60.29 dB
2.538 MHz 7.500 MHz 100.000 kHz £19.04577 MHz -23.48 dBm -44.87 dB
ety o

TxPawer 21.48 dBm
Tx Bandwidth 5.000 MHz

Center 821.50 MHz

11:09:19 mM 11/01/2024

7.500 MHz 2538 MHz 100.000 kHz 818.87561 MHz -24.83 dBm -46.31 dB -11.83 dB
2538 MHz -2.500 MHz 300.000 Hz B18. MHz .89 dBm -65.37 dB8 -23.89dB
2500 MHz 2.538 MHz 300.000 Hz 824.01938 MHz -40.35 dBm -61.83 dB -20.35 dB
2.538 MHz 7.500 MHz 100.000 kHz 824.05198 MHz -24.08 dBm -45.57 dB -11.09 dB
ety =

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A8-12 of 19



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.10 48

Ref Level 30.00dBm  Offset 2,

10 dB

Made Sweep

s6L

2 Result Summar

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

Center 816.50 MHz

2538 MHz
-2.500 MHz
2538 MHz
7.500 MHz

100.000 kHz
300.000 Hz
300.000 He
100,000 khiz

TxPower 18.80 dBm
Tx Bandwidth 5.000 MHz

- Bm
-32.53 dBm
-84.15 dBm
-55.40 dBm

19.037 44 MHz
820.77952 MHz

513348
10295 dB
742048

REW 50.000 kz

dB
-12.53 dB
-64.15 dB

11:02:12 BM 11/01/2024

Mode Sweep saL
Count 100/100
pectrum Emission Mask
Limit Chec C
20 dbis

10 ut 0 H

B | |

! /
0 — il

| \
10 + 10 s !

T R
L \
IR T
a0 £ 1 + \
1 I Ll\
40 o 40 dBnr f
f W
50 dBm ey p’ -
Ty ) : ! K
60 gl 2 . . o Wiy
A ] SRR TRV SN WA WU | | Ditinele O — v T TR [

F 8165 MH: 5005 pts Span 15.0 MHz || [CF821.5 MHz 5 Wb/ Span 15.0 MHz

2 Result Summa;

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

TxPower 18.87 dBm
Tx Bandwidth 5.000 M)

817.24737 MHz
B18.97837 MHz
824.03631 MHz
824.042 66 MHz.

-58.44 dBm
-84.27 dBm
-36.55 dBm
-19.46 dBm

11:10:43 P 11/01/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm  Offset 2,10 d8 Mode Sweep SGL Ref Level 30.00dBm  Offset 2.10dB Mode Sweep SGL
Count 100/100 Count 100100
:
:
20
10 10
[ 1 ]
| | \I L
" | o
l| 1
J
30 ,rl\‘
o e pmr —— A et
o i A A, R P iy Sadutli i -
CF §16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz

2 Result Summar
TxPower 19.40 dBm
Tx Bandwidth 5.000 MHz

Center 816.50 MHz

REW 50.000 kz

11:01:31 PM 11/01/2024

TxPawer 19.37 dBm
Tx Bandwidth 5.000 MHz

Center 821.50 MHz

11:10:02 7M. 11/01/2024

~7.500 MHz 2538 MHz 100,000 kHz 8 MHz 7.500 MHz 2538 MHz 100.000 kHz 818.93557 MHz -25.15 dBm -44.55 dB -12.19 dB
-2.538 Mz 2500 MHz 300.000 Hz 813.97724 MHz 2538 Mz 2,500 MHz 300000 Hz 818 iz 4337 dBm 62.74 dB -23.37dB
2500 MHz 2538 MHiz : 819.00320 MHz 2.500 MHz 2538 MHz 300,000 Hz 82401938 MHz -44.47 dBm £63.84 -24.47 dB
2.538 MHz 7.500 MHz 100.000 kHz 819.07684 MHz 2,538 MHz 7500 MHz 100.000 kHz 824.039 55 MHz -25.96 dBm 4533 dB 12.96 dB
Ready (LI %

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A8-13 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK

Highest MASK

Ref Level 3000 dBm  Offset 2.10 48

RefLevel 30.00dBm  Offset 210 dB

Made Sweep

Mode Sweep saL
Count 100/100
i
Limit ChecH PSS
pe200
20 dite 20 dbi
10 0
e T R T SY P e ]
0 { — ’ f t
| | |
10 T t 10 s
| |
7 T T
o Wy W "
30 + L C
" ) .-’"“ T
e - e
40 T e 40 dBnv o T T
P ] - [ T i, =N
50 dBm— A Srtustiese | |50 dbon =
o
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || |CFB21.5 MHz 5005 pts 1.5 MHz/ Span 15.0 MHz

2 Result Summar
Center 816.50 MHz

100.000 kHz
300.000 Hz
300.000 He
100,000 khiz

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

2538 MHz
-2.500 MHz

538 MHz
7.500 MHz

TxPower 21.03 dBm
Tx Bandwidth 5.000 MHz

819.03955 MHz

REW 50.000 kz

11:02:56 BN 11/01/2024

2 Result Summa;
Center 821.50 MHz

7.500 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

2538 MHz
2.500 MHz
2538 MHz

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

Tx Pawer 21.08 dBm
Tx Bandwidth 5.000 MHz

B818.96045 MHz
818.97724 MHz
824.01110 MHz
824.07995 MHz.

-22.63 dBm
-41.77 dBm
-43.55 dBm
-24.51dBm

REW 50.000 kHz

-43.72 dB
-62.85 dB
-64.63 dB
-45.59 dB

11:03:49 B 11/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A8-14 of 19




ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n26 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.10 dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask © 1Rm AvgPwr

Limit Checl PASS

P<200
20 dBm
10 dBnr

Mwm Byt A gl gy

0 dBm / \
-10 dBm

I H

-30 dBn
" /M I U .
dBm WW R
;{5 dBr

-60 dBm

CF 819.0 MHz 5005 pts. .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.67 dBm RBW 100.000 kHz

Tx Bandwidth 10.000 MHz None

-10.000 MHz -5.038 MHz 100.000 kHz 813.922 59 MHz -27.33 dBm -51.00 dB -14.33 dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.992 29 MHz -44.61 dBm -68.28 dB -24.61 dB

5.000 MHz 5.038 MHz 300.000 Hz 824.01336 MHz -48.14 dBm -71.81dB -28.14 dB

5.038 MHz 10.000 MHz 100.000 kHz 824.04007 MHz -34.35 dBm -58.01 dB -21.35 dB
e

11.21.59 BM_11/01/2024

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00dBm Offset 2.10 dB Mode Sweep SEE
Count 100/100

1 Spectrum Emission Mask © 1Rm AvgPwr

Limit Chedl PASS

P<200
20 dBm
10 dBm

Www bt g AT ey b tear A e

v | \
-20 dBm } lk
-30 dBm %h

i - ey
dBm | gt
dBnr

-60 dBm-

CF 819.0 MHz 5005 pts. 2.0 MHz/ Span 20.0 MHz

2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.17 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

-10.000 MHz 5.038 MHz 100.000 kHz 813.947 48 MHz -27.90 dBm -51.07 dB -14.90 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 40 MHz -46.07 dBm -69.24 dB -26.07 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.026 15 MHz -49.83 dBm -73.00 dB -29.83 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.139 56 MHz -32.78 dBm -55.96 dB -19.78 dB

Ready [N & Tl

23:22:39
11.22-40 PM__11/01/2024

TEL : 886-3-327-3456 Page Number 1 A8-15 of 19
FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Count 100/100
© 1Rm AvgPwr

Ref Level 30.00dBm  Offset 2.10 dB Mode Sweep SGL

1 Spectrum Emission Mask

Limit Checl PASS
P<200
20 dBm
10 dBnr
T i Lk st
0dBm ey ™

-10 dBm ( \
-20 dBm { \
-30 dBm- ﬂ'}“n

04 — , W% " .
50, B’W

-60 dBm

CF819.0 MHz 5005 pts 0 MHz/ Span 20.0 MHz

2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 22.20 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None

-10.000 MHz -5.038 MHz 100,000 kHz 813.926 73 MHz -29.27 dBm -51.47 dB -16.27 dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.96445 MHz -36.67 dBm -68.87 dB -26.67 dB

5.000 MHz 5.038 MHz 300.000 Hz 82402314 MHz -49.37 dBm -71.57 dB -29.37 dB

5.038 MHz 10.000 MHz 100000 kHz 824.28879 MHz -33.17 dBm -55.37 dB -20.17 dB
reacy NN = 2

A1.23:21 PM_11/01/2024

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Count 100/100
© 1Rm AvgPwr

RefLevel 30.00 dBm  Offset 210 dB Mode Sweep =EL

1 Spectrum Emission Mask

Limit Checl PASS
P<200
20 dBm
10 dBrm
Ay YA gty ot e o Mt g
0 dBm:

/ \

-30 dBm M'

CF819.0 MHz
2 Result Summary

5005 pts. 2.0 MHz/

Span 20.0 MHz

Sub Block A Center 819.00 MHz Tx Power 21.70 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz 5.038 MHz 100.000 kHz 813.959 93 MHz -26.38 dBm -48.08 dB -13.38 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.96821 MHz -45.76 dBm -67.46 dB -25.76 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.03029 MHz -52.14 dBm -73.84 dB -32.14 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.052 51 MHz -35.54 dBm -57.24 dB -22.54 dB
[ &5 R

11,2403 PM__141/01/2024

TEL : 886-3-327-3456 Page Number 1 A8-16 of 19
FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.10 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask © 1Rm AvgPwr
Limit Checl PASS
P<200
20 dBm
10 dBnr
0dBm - ; e Al dptlee

[ \
/ |

30 dBm \H

40 dBm M - .

50 dBm . el e g
60 dBm
CF815.0 MHz 5005 pts 0 MHz/

Span 20.0 MHz
2 Result Summary

Sub Block A Center 819.00 MHz Tx Power 19.61 dBm

Tx Bandwidth 10.000 MHz

RBW 100.000 kHz
None

-10.000 MHz -5.038 MHz 100,000 kHz 813.947 48 MHz -31.54 dBm -51.15 dB -18.54 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.995 30 MHz -47.94 dBm -67.54 dB -27.94 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.024 27 MHz -56.84 dBm -76.45 dB -36.84 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.04007 MHz -40.77 dBm -60.38 dB -27.77 dB
Ready NN = e
dl.24:.45 PN 11/01/2024
FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB
Middle MASK
Ref Level 30.00 dBm Offset 2.10 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask © 1Rm AvgPwr
Limit Checl PASS
P<200
20 dBm
10 dBm
0dBm / foerer ot . . \
10 dBm J \
-20 dBm:
30 dBm
MMWNW“vawwmwmv
40 dBm P ] P W,
60 dBm
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary

Sub Block A Center 819.00 MHz Tx Power 21.14 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz 813.926 73 MHz -28.60 dBm

-49.75 dB -15.60 dB
5.038 Mz 5.000 MHz 300,000 Hz 813.987 40 MHz -46.26 dBm -67.40 dB -26.26 dB
5.000 MHz 5038 MHz 300,000 Hz 824.00019 MHz -46.65 dBm 67.79 dB -26.65 dB
5.038 MHz 10.000 Mz 100000 kHz 824.085 67 MHz -28.42 dBm -4956 dB -15.02 dB
Ry DN < U0
11-25-30 PM__11/01/2024
TEL : 886-3-327-3456 Page Number 1 A8-17 of 19

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG422321-02B

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 2.10 B Mode Auto Sweep

6L
Count 100/100

Ref Level 30.00dBm  Offset 2.10 4B

Mode Auto Sweep

6L
Count 100/100

Line
20 dBor

0

0.dBa 0 dio
10 10

SPURIOUS_UINE | ABS_002

SPURIOUS_UINE | ABS_002

-20

11:19:42 M 11/01/2024

11:21:17 MM 11/01/2024

30 -30
40 dbm 40 e
50 I 0 |
S e P B e P
60 60
N
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 46.899 03 MHz -63.10 dBm -50.10 dB 30,000 MHz 809.000 MHz 100.000 kHz 56.03014 MHz -63.62 dBm
829.000 MHz 1.000 GHz 100000 kHz 863.554 74 MHz -64.19 dBm -51.19.dB 629.000 Mz 1.000 GHz 100.000 kHz 864.58048 MHz -62.62 dBm
1.000 GHz 3.000 GHz 1.000 MHz 1.62905 GHz -46.46 dBm -33.46 1.000 GHz 3.000 GHz 1.000 MHz 1.63405 GHz -46.12 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.46865 GHz -50.31 dBm -3731dB 3.000 GHz 7.000 GHz 1.000 MHz 6.49905 GHz -50.48 dBm
7.000 GHz 9.000 GHa 1.000 MHz 7.49931 GHz -50.30 dBm -37.30d8 7.000 GHe 91000 GHz 1.000 Mz 7.48306 GHz -50.17 dBm
Ready westy

Highest Channel

Ref Level 30.00dBm  Offset 2.10 B

Mode Auto Sweep

SPUR|OU'S_LINE_ABS_0d2

Line
20 dBor

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

EY
40 dBa
50 i
"Mﬁ
60
il
30.0 MHz 48005 pts 97.0 MHz/ 9.0GHz
2 Result Summar
30.000 MHz 809.000 MHz 100.000 kHz 50.10141 MHz -63.48 dBm
829.000 MHz 1.000 GHz 100000 kHz 867.657 71 MHz -62.32 dBm
1.000 GHz 3.000 GHz 1.000 MHz 1.63905 GHz -46.73 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.50225 GHz -50.63 dBm
7.000 GHz 9.000 GHe 1.000 MHz 7.48081 GHz -49.97 dBm

11:12:06 P4 11/01/2024

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamoncas. FCC RADIO TEST REPORT

Report No. :

FG422321-02B

Frequency Stability

Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0047
30 Normal Voltage 0.0038
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0052
0 Normal Voltage 0.0030
PASS
-10 Normal Voltage 0.0222
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0086
20 Maximum Voltage 0.0127
20 Normal Voltage 0.0001
20 Minimum Voltage 0.0174
Note: Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.465 V.
TEL : 886-3-327-3456 Page Number : AB-19 of 19

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n26 (Part90s Straddle Channel)

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824 MHz 3.96 4.72 5.74 6.10 PASS

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. 256QAM Limit: 13dB
RB Size Full RB Result
824 MHz 6.46 PASS

TEL : 886-3-327-3456 Page Number : A9-1of 13

FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n26 / 20MHz / DFT-S OFDM / 824 MHz / Full RB
Pl/2 BPSK QPSK

s - [ o ]

1eas 1 ‘-

(GF824.0MHz Mean P+ 20.00 dB || [CF824.0 Mz

Wiean Pur + 20.00 dB

2 Result Summas Samples: 130000 2 Result Summa Somples: 130000
= 23.99 dBm 28.40 dBm 4.41 dB 180 dB 334d8 3,96 dB 434 g 13.43 dBm 28.40 dBm 4.97 dB 232 d8 A4.i0d8 472 dB 48848

10:47:15 M 11/01/2026 10:47:35 M 11/01/2024

16QAM 64QAM

: [ =
Ref Level 30,00 dBm  Offset 29008 ® AnBW 20 Miz Ref Level 30.00 dBm  Offset 21008 ® AnBW 20 MHz
- Att 3008 Meas Time 6.5 ms - At 3008 Meas Time 6.5 ms
1 CeDF 150 view |1 CcOF i
i - i =
I : 1 - -
1E e + 1E
¥ 1
i |
1E- 4 1E |
| |
- 1605 1 !
1 [ !
(FRTT Wiean Purr + 70,00 d8 | [CF 520.0 Mk Wican Pwr + 20.00 d8
2 Result Summay Samples: 130000 2 Reault Summa Somples: 130000
= 2235 dBm 28.51 dBm 6.16 dB 280 d8 480 dB. 5.74 dB 610 dB g 21.94 dBm 2861 dBm 6.68 dB 294 48 5.00d8 6.10 d8 6.48 dB
[ W L
10:47:55 M 11/01/2026 10049115 T 11/01/2024
s = [
RefLevel 300000m Ofte 21008 = AnBW 201z
= at 5065 Mess Time 53 s
1 CeDF 15a View
1E
1E- - 3
1E
1E- ‘l
i
(FRTT Whean P + 30,00 88
2 Result Summay

Samples: 130000

= 19.97 dBm 27.42 dBm 7.43 dB 298 B 5.14d8 6.5 d8

Ve UMD S O

10:48:50 BM 11/01/2024

TEL : 886-3-327-3456

Page Number 1 A9-2 of 13
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
824 MHz 5.13 9.78 14.39 19.33
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824 MHz 5.33 5.30 10.33 10.21 15.22 15.28 20.47 20.59
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824 MHz 5.27 5.27 10.20 10.27 15.25 15.22 20.38 20.48
TEL : 886-3-327-3456 Page Number : A9-30f 13

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n26 / 5MHz / DFT-S OFDM / 824 MHz / Full RB

PI/2 BPSK

Ref Level 3000 d8m  Offset 2105 = RBW 100 kHz
3098 SWT 10,1 ms & VBW 300 kHz _Mode Auto Sweep
y Sweep

—H1 18312 d8m

30 dBm

40 dBn

oo 1

e \M“

i "'J.r
kK

50 ™

T l'“gh“ "

T

0.

|CF 824.0 Mz 10001 pts

4.0 MHa/

10:45:43 B 13/01/2024

Span 30.0 MHz

FR1 n26 / 5MHz / CP OFDM / 824 MHz / Full RB

QPSK

16QAM

Ref Level 3000 d8m  Offset 2105 = RBW 100 kHz
3098 SWT 10,1 ms & VBW 300 kHz _Mode Auto Sweep

Ref Level 30.00 i Offsst 2108 = REW 100 kHz
- an 3008 SWT 101 ms = VBW 300 kHz _Mode Auto Sweep

e e
10 am i’*‘*‘““‘""“““. o P

i ; J : ‘.

. \ ]
10 1271412 dB ¥ ¥ 12T dE: T )

| \ fl |
20 : T ‘\

! ' ok,
M'WW % Mﬂw '\M‘
Py o oo "

50 s %¢WWM A "
Py
|G 824.0 iz 70001 pis 3.0 M/ G E2A.0MHz 70001 pis 3.0 Mzl Span #0.0 Mz

10:45:14 B 13/01/2024

Span #0.0 Mz

10:43:54 PM 11/01/2024

64QAM

256QAM

Ref Level 3000 d8m  Offset 2105 = RBW 100 kHz
- A 3098 SWT 10,1 ms & VBW 300 kHz _Mode Auto Sweep

Ref Level 30.00 i Offsst 2108 = REW 100 kHz
- an 3008 SWT 101 ms = VBW 300 kHz _Mode Auto Sweep

{111 11.285 dBm.

Nt

30 B W“ I"'W“V. 30 dBm 1 t n' l\* .
/ Y " -‘M
a0 dbor ! , - ! !
w Wj \'“M P M W““‘w
60 I
|CF 824.0 MHz 10001 pts. 4.0 MHz/ |CF 824.0 MHz. 10001 pts. 4.0 MHz/ Span. W.UQ

10:43:27 B 13/01/2024

Span 40.0 MHz

10:42:05 PM 11/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-4 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n26 / 10MHz / DFT-S

OFDM / 824 MHz / Full RB

PI/2 BPSK

Ref Level 3000 d8m  Offset 2105 = RBW 200 kHz
3098 SWT 101 ms & VBIW | MHz  Mode Auto Sweep.

i Nt JK‘\N |
/ h
. s i TR
TN ] W
&
|CF 824.0 MHz 10001 pts. 5.0 MHz/ Span 50.0 MHz
] o NN

10:37:45 B 13/01/2024

FR1 n26 / 10MHz / CP O

FDM / 824 MHz / Full RB

QPSK

16QAM

Ref Level 3000 d8m  Offset 2105 = RBW 200 kHz
3098 SWT 101 ms & VBIW | MHz  Mode Auto Sweep.

{——H1 18597 dbim

Ref Level 30.00 i~ Offsst 2108 = RBW 200 kHz
3008 SWT 101 ms = VBW 1Mz Mode AutoSweep

0001 s 5T

Span 50.0 Mz

10:38:17 B 13/01/2024

SO ';, S 1
N J \ ) \
50 ”

i

(GF824.0 Mz 10001 pts

5.0 MHz/

10:39:38 PM 11/01/2024

Span 50.0 MHz

64QAM

256QAM

Ref Level 3000 d8m  Offset 2105 = RBW 200 kHz

Ref Level 30.00 i~ Offsst 2108 = RBW 200 kHz

Span 50.0 MHz

10:40:05 P 13/01/2024

o s 3ok ST 101 ms @ VOW | i bode AutoSweep can N ST 1) e VO N bode AuoSwemp
T vn— 2023 B
10 | preivies! 7 R Ty o
| I f
I 1l |
j o .
F | ! |
1 710956 aE v T
] . ry — ,\
) ‘-M ; |
0 M’MU’M [ ! { 20 M ! M {
40 dBm- s ! 1 40 dBm /N‘ ! ! !
= 5
" L r
w0
|CF 824.0 MHz 10001 pts. 5.0 MHz/ |CF 824.0 MHz 10001 pts. 5.0 MHz/

10:41:27 P4 11/01/2024

Span 50.0 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A9-5 of 13




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n26 / 15MHz / DFT-S OFDM / 824 MHz / Full RB

PI/2 BPSK

Ref Level 3000 d8m  Offset 2105 = RBW 300 kHz
- A 3098 SWT 101 ms & VBIW | MHz  Mode Auto Sweep.

. 21553 ditr ) ! i 1esd
* W‘MNM 14388 60 M

124,447 dir

Nn

|G 824.0 Mz 10001 pis 6.0 MHz/ Span 60.0 MHz
] A T

10:28:51 B 13/01/2024

FR1 n26 / 15MHz / CP O

FDM / 824 MHz / Full RB

QPSK

16QAM

Ref Level 3000 d8m  Offset 2105 = RBW 300 kHz
- A 3098 SWT 101 ms & VBIW | MHz  Mode Auto Sweep.

Ref Level 30.00 i Offsst 2108 = REW 300 kHz
- an 3008 SWT 101 ms = VBW 1Mz Mode AutoSweep

I 4 6 i, SV

30 dBm 1
40 dBm- +

50 Ty gt 4
=
|G 824.0 iz 70001 pis 6.0 MHz/ Span 50.0 MHz | | |CF824.0 MHz 70001 pis 6.0 M/ Span 60.0 Mz

10:28:23 B 13/01/2024

10:27:04 PM 11/01/2024

64QAM

256QAM

Ref Level 3000 d8m  Offset 2105 = RBW 300 kHz
- A 3098 SWT 101 ms & VBIW | MHz  Mode Auto Sweep.

Ref Level 30.00 i Offsst 2108 = REW 300 kHz
- an 3008 SWT 101 ms = VBW 1Mz Mode AutoSweep

. | |, M
)
|CF 824.0 MHz 10001 pts. 6.0 MHa/ Span 60.0 MHz |CF 824.0 MHz 10001 pts. 6.0 MHz/ Span 60.0 MHz
» mmm T

10:26:37 B 13/01/2024

10:11:57 PM 11/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n26 / 20MHz / DFT-S

OFDM / 824 MHz / Full RB

PI/2 BPSK

Ref Level 3000 d8m  Offset 2105 = RBW 500 kHz
- A 3098 SWT 101 ms & VBIW 3 MHz  Mode Auto sweep.
y Sweep

] /.f" | SN

&0

|G 824.0 Mz 10001 pis 7.0 MH:/ Span 70.0 MHz
- nnnm " e

10:07:15 B 13/01/2024

FR1 n26 / 20MHz / CP OFDM / 824 MHz / Full RB

QPSK

16QAM

Ref Level 3000 d8m  Offset 2105 = RBW 500 kHz

Ref Level 30.00 i Offsst 2108 = RBW 500 kHz

- ant W58 SWT 10, ms = VEW 2 Witz Mode Auto Sweep - ae 3008 SWT 101 ms = VBW 3z Mode Auto Sweep
T H116.915 dbim
PV T e W JPVRIPYSCT Y Y
10 dBr [ LS 10 dBrr — i
f | f |
| ' | |
f 1 ¥ j 1
10 12 -5.749 diim—} By 0
" r/ !
30 B 30 abm
0 dBr 40 dBor
4 PRI PRI " — "
&0
|G a2a M 0001 pis 70mHz Span T0.0 Mz | (G 824.0 i 0001 pis oMz Span T0.0 Mz

10:07:58 B 13/01/2024

10:08:17 PM 11/01/2024

64QAM

256QAM

Ref Level 3000 d8m  Offset 2105 = RBW 500 kHz
- A 3098 SWT 101 ms & VBIW 3 MHz  Mode Auto sweep.

Ref Level 30.00 i Offsst 2108 = RBW 500 kHz
- an 3008 SWT 101 ms = VBW 3 Mz Mode Auto Sweep

30 dbr 30 a6
20 db 40 dbm
- Al dl
@
|CF 824.0 MHz 10001 pts. 7.0 MHz/ Span 70.0 MHz | | |CF 824.0 MHz 10001 pts. 7.0 MHa/ Span 70.0 MHz

10:09:43 B 13/01/2024

10:11:19 PM 11/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number



ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
824 MHz 4.49 8.96 13.43 17.95
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824 MHz 4.53 4.54 9.31 9.32 14.11 14.13 18.91 19.02
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
824 MHz 4.53 4.52 9.27 9.34 14.17 14.09 18.99 19.07
TEL : 886-3-327-3456 Page Number : A9-8 of 13

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n26 / 5MHz / DFT-S OFDM / 824 MHz / Full RB

PI/2 BPSK

Ref Level 3000 d8m  Offset 2105 = RBW 100 kHz

™ 3008 ST 101 ms = VB 3001z Mode Ao Swesp
" eupied Bandvidih
i

2 dter
10,
20,
ey = - —
40 dBey
50
60
[Gasam o8 pis o Span 100 W
2 Marker Table

M1 1 822871 MHz 1832 dBm Olee Bw 4452083 84 MHz

n 1 821.736 66 MHz 11.73 dbm Oce Bw Centroid 823,962 698 668 MHz

n 3 826,228 74 s 1258 o O B Frey s 17301331527 ke

[ | A T

10:46:10 P 13/01/2024

FR1 n26 / 5MHz / CP OFDM / 824 MHz / Full RB

QPSK 16QAM

Ref Level 3000 d8m  Offset 2105 = RBW 100 kHz Ref Level 30.00 i Offsst 2108 = REW 100 kHz

10:43:01 B 13/01/2024 10:42:32 W 11/01/2024

- ant 3008 SWT 1,01 ms = VBIW 300Kz Mode Auto Swesp. BW 300 ki Mode Auto Sweep
0
10, - .
0 dtr |
S
40 dBey T 1 + +- 40 dbm
50
&0
| 820.0 Wz 091 pis .0 A Span 10.0 M | | |GF820.0 MHz 091 pis 1.0 M/ Span 10.0 M
2 Marker Table 2 Marker Table
M 1 82361 MHz 1452 dBm Occ B 4529012715 MHz m 1 £23.131 MHz 15.20dBm Occ Bur 4544854 709 MHz
k] 821,741 83 Miz 573 dbm Occ B Centraid 824,006 33163 MHz n 1 82172143 Mz 535 dbm Occ B Centroid 823,953 862 573 MHz
7} 1 826.77084 Mz 617 dim Oce B Freq Offset 6331629 77 ke 7] 1 826,266.29 Mz 9.5 dbm Occ Bus Freq Offset 613742701 kHe
" "
10:44:48 B 13/01/2024 10:44:20 B 31/01/2024
Reflevel 3000 cBm  Offset 2105 = RBW 100 kHz Reflevel 3000GBm  Ofset 21048  REW 100k
- 098 SWT 1,01 ms = VEW 300 kiiz_ Mode Auto Sweep 1,01 ms = VBW 300kHz_ Mode Auto Sweep
1 Oceupied Ba
24 gm
£24.13000 Wy
—_— - 10 = e e e
0t 0 dtr .
\
10 #
20 =
.iﬂu' ~
S
40 dBrrv
50
&0
| 820.0 Wz 091 pis .0 WA Span 10.0 M | | |GF820.0 MHz 091 pis 1.0 M/ Span 10.0 M
2 Marker Table 2 Marker Table
M1 1 £25.628 MHz 15.24 dBm Occ B 4530909211 MHz Ml 1 824.13 MHz 11.04dém Oce B 4521426891 MHz
b} 1 82171491 Mifz 683 dim Occ B Centroid 823,980 365,008 MHz L] 1 82172326 Mifz 566 dim Occ B Centroid 823983973907 MHz
1 1 826,582 Mz 8.8 dim Oce B Freq Offset 19634992 472 kHz 7] i 826.04469 Mz 511 dbm Oce B Freq Offset 16,026 093 14 kHiz
[ | oy LT [ | A T

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

: A9-9 of 13



ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n26 / 10MHz / DFT-S OFDM / 824 MHz / Full RB

PI/2 BPSK

Ref Level 3000 d8m  Offset 2105 = RBW 200 kHz
- A 3048 SWT ms = VBW 1 Mz Mode Auto Sweep.
1 Oceupied Bar h

40 dBy

50

0

|CF 822.0 Mz 1001 pis 2.0 MH/ Span 20.0 MHz
2 Marker Table

M1 1 821.542 MHz 18.80 dBm Olee Bw 8.86245907 MHz
n 1 193197 MHz 12.95 dim Occ Bw Centroid 82380031661 Mz
n 1 828282 1 MHz 13.08 dBen Oce B Frieq Offset 199,083 380 899 iz

] "

10:37:22 B 13/01/2024

FR1 n26 / 10MHz / CP OFDM / 824 MHz / Full RB

QPSK 16QAM

Ref Level 3000 d8m  Offset 2105 = RBW 200 kHz Ref Level 30.00 i~ Offsst 2108 = RBW 200 kHz

- ws = VBW | Mz Mode Auto Sweep - 008 SWT ws = VBW | Mz Mode Auto Sweep
1 Oceupied B 1 Gcupied Bandwidth w
(O [ B
263120 MKz
n
S— B - N - ~
T o +
odten ‘ ‘ oo / !
10 v
2 - - -
P w A P Ay
20 6
40 B . + t b 40 dm
50
&0
|F822.0 Mz 001 pis 2.0 MHz/ Span 20.0 MHz | | [CF824.0 Hz 001 pis 2.0 MHz/ Span 20.0 MHz
2 Marker Table 2 Miarker Table

M 1 825.099 MHz 14.75 dBm Occ Bw 9316781 237 MHz M 1 826.318 MHz 1533 dBm Occ Bu

9323489858 MHz

n 1 19393 Wz 10.40 dn Occ B Centroid 824001 397 399 Wbz n 1 8193342 MHz 563 dbm Occ B Centroid 823.995 960834 Mz
n 1 8286598 WiHe 1100 dm. Oce B Freq Offset 1397399113 ke 7 ' 8286577 Wike 1153 dben Oce B Freq Offset 41035 166 327 kHe
10138144 B 11/01/2024 10:39:12 M 11/01/2024

64QAM 256QAM

Ref Level 3000 d8m  Offset 2105 = RBW 200 kHz Ref Level 30.00 i~ Offsst 2108 = RBW 200 kHz

- ant ws = VBW | Mz Mode Auto Sweep - ms = VBW | Wiz Mode Auto Sweep
1 Oceupied Ba w_ |7 Occupicd Bandwidth w
i 19 b M1 1205 o)
234310 Mz s23.0810 Mz
. 0
— 10, =
1y / |
0 der ¥ 0 4B ! +
10 4
S . /

20 = -

30. -

40 dBrrv

50

&0

| 8240 iz 091 pis 20 MH Span 20.0 M | | |GF820.0 MHz 091 pis 2.0 M/ Span 0.0 M
2 Marker Table 2 Marker Table

M1 1 823.451 MHz 15.19 dBm Occ B 9.286118.28 MHz Ml 1 823,061 MHz 12.05 dém Oce B 6,344 066 285 MHz
bl 1 B19.338 1 MHz 10,15 dm cc B Centroid 823951 182738 Mz L] 1 193199 MHz 611 dim Occ B Centroid 823,951 958065 Mz
1 1 86242 WHe 10,52 b Oce B Freq Offset 1881726235 kHiz 7] i 28664 MHz 854 dbm Oce B Freq Offset 8041534863 kHz
" "
10:40:32 B 13/01/2024 10:41:00 B 31/01/2024

TEL : 886-3-327-3456 Page Number 1 A9-10 of 13
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n26 / 15MHz / DFT-S OFDM / 824 MHz / Full RB

PI/2 BPSK

Ref Level 3000 d8m  Offset 2105 = RBW 300 kHz

- A 3098 SWT 101 ms = VBW | Mz Mode Auto Sweep
1 Oceupied Bar h
M
0 dier LS
10 4
2
w» - o, L
J
0 db
50
0
|CF 822.0 Mz 1001 pis 3.0 MHz/ Span 30.0 MHz
2 Marker Table
M1 1 826.937 MHz 19.05 dBm Olee Bw 13432452802 MHz
n 1 B16.9259 MHz 1334 dim Occ Bw Centroid 823,642 176001 MHz
1 1 30,3584 MHz 13.83 dBen Oce B Frieq Offset 357823 698 636 kHz
] o

10:29:17 B 13/01/2024

FR1 n26 / 15MHz / CP OFDM / 824 MHz / Full RB

QPSK 16QAM
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64QAM 256QAM
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101 ms & VBW 1 MHz__Mode Auto sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n26 / 20MHz / DFT-S OFDM / 824 MHz / Full RB

PI/2 BPSK

Ref Level 3000 d8m  Offset 2105 = RBW 500 kHz
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FR1 n26 / 20MHz / CP OFDM / 824 MHz / Full RB

QPSK

16QAM
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64QAM

256QAM
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Ref Level 30.00 i Offsst 2108 = RBW 500 kHz

3008 SWT 1,01 ms = VBW 2 Mbz Mode Auto Sweep

- an

s X0 SWT 101 ms = VBN 31 Made duto Secsp
| Occupied Bangmis N |
ot aam 314 o)
sssowm: 530w
y ®
I B B
7 0 7 —
o e ‘ ot ; Y
10, . 1
e |
20 Tew :
T
LT EE
30, {
40 dBrrv 40 dBm
sl
&0
G CIPn o Span w00 | | (GFEzA 0N CIPn o Spon w00
2 acker Tabie 2 Marker Tabie
M1 1 828.915 MHz 16.68 dBm Oce Bw 18.992223131 MHz [ 1 825.158 MHz 13.14dBm Occ B 19.071920431 MHz
n 1 B14.48 MHz 11.56 dBm Occ Bw Centroid 823.976.090 552 MHz n 1 B14.443 1 MHz 8,88 dbm Occ Bw Centroid 823979025918 MHz
i : 334720 WSEdBM  Oce b g Ofser 23600 14737 e i i 533515 wiie 80580 OceBu feg Ofr 20974082 411 e
Wi ENEEENENR W TN [ ] W TN

10:10110 B4 13/01/2024

10:10:53 PM 11/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A9-12 of 13



ssamoncas. FCC RADIO TEST REPORT

Report No. :

FG422321-02B

Frequency Stability

Test Conditions FR1 n26 (BPSK) / 824 MHz Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0045
40 Normal Voltage 0.0105
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0088
0 Normal Voltage 0.0010
PASS
-10 Normal Voltage 0.0003
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0064
20 Normal Voltage 0.0033
20 Minimum Voltage 0.0085
Note: Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.465 V.
TEL : 886-3-327-3456 Page Number : A9-13 of 13
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ssamoncas. FCC RADIO TEST REPORT

Report No

. FG422321-02B

FR1 n30

Peak-to-Average Ratio

Mode FR1 n30/ 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.86 4.40 5.42 5.86 PASS
Mode FR1 n30/ 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.72 PASS
TEL : 886-3-327-3456 Page Number : A10-1 of 38

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n30/ 10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK PI/2 BPSK
Middle CH 5.18 9.82
Mode FR1 n30 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.23 5.26 10.21 10.24
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.24 5.31 10.25 10.31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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swamran 1as. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n30/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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FR1 n30/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

Occupied Bandwidth

Mode FR1 n30 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK PI/2 BPSK
Middle CH 4.49 8.97
Mode FR1 n30 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 453 9.31 9.34
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.54 451 9.30 9.34
TEL : 886-3-327-3456 Page Number : A10-6 of 38

FAX . 886-3-328-4978





